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TEST OF DEFORMED M.S. REBAR (BDS ISO 6935-2 2016)
Bar Elongation
S Designati Actiat | warsk bcm.qmmm ield Yield ><w~mmm y Tensile Average | s mﬁ Bend Test Re-Bend Test
Frog Mark/ M \m_”,_m_ﬂ.:m“-____m_: U_m.w_.__wm»mq _.M_“Mz”\ Weight/ ..__.__omm d Strength, Yield thmm._u“m Strength, Tensile £ Mum_.._.mwuc_%s m”__zmmqwmmz Maximum (Separate (Separate
Description m. Dia Length Ret Strength Rm Strength R/ Ret Force, Samples) Samples)
& Agt F
mm mm kg/m kN MPa MPa (psi) kN MPa MPa (psi) % % %
1 8 7.88 0.383 26.10 519 30.67 610 1.18 29 11 Satisfactory [Satisfactory
SSRM TMT 552 637 a .
2 8 7.90 | 0.385 | 0.384 | 29.32 i s 2 factory [Satisfacto
S00W 8 583 (80000) 33.00 657 (92500) 1.13 22 6 8 Satisfactory ry
3 8 7.89 0.384 27:92 555 32.30 643 1.16 27 9 Satisfactory [Satisfactory
* Strength values are calculated based on nominal area,
ight Requi and Nominal Cross-Sectional Area for Steel Rebar (As Per BDS IS0 6935-2 2016 Table 2)
WH wm.muﬂ.ﬂ_ ”...33____ Neminal 6 s 10 12 16 20 25 EL 2 40
Nominal Mass per Unit Length, kg/m 0.222 0.395 0.617 0.888 158 247 3.85 4.84 6.31 9.86
e ::ﬂ.__..wh._wﬂﬂ._ il 8 +8 6 6 +5 15 4 4 44 +4
Nominal Cross-Sectional Area, mm? 283 50.3 785 113 201 314 491 616 B04 1257

Tensile Requi

for Steel Rebar (As Per BDS 150 6935-2 2016 Tahle 6)

Upper Yield Strength

Ductility Properties

Rt Al Rt A [
Steel Grade NP3 % m
B400C-R / BADOCWR 400 =
BSOOC-R / BSOOCWR 500 = s b %
BADODWR 400 17
B4AZODWR 420 1.3 x Rey (min.) 125 16 2
BS00DWR 500 i3

Please note: The client supplied the sumple and the result given herewith corresponds to the sample tested only. The Department of Materials and Metallurgical

760 ._.m:%_:mmlxw of BUET takes no responsibility regarding the misidentification, if any, of the sample.
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